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This is the illustrated list of service parts for all models 
of the CU3030X self contained ice machines.

These machines were manufactured in several 
voltages, which is designated by a numeric voltage 
code at the end of the model number. The complete 
model number ends in a series code (alpha), which 
may also be important for changes during production. 
Use the complete model number to be sure of 
obtaining the correct replacement part.

The CU3030X has been manufactured in A, E series. 
Be sure to check the description to confirm that the 
correct part number is being ordered.
 
Voltage codes:

•	 -1 = 115 volts, 60 Hz, single phase
•	 -32 = 208-230 volts, 60 Hz, single phase
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Cabinet
1.	 

Item Number	 Part Number	  Description
1.	 	 A39133-001 	 Top panel
2.	 	 02-4491-01 	 Gasket, AC only
3.	 	 02-4310-02	 Right rail
4.	 	 03-0727-10 	 Thumb screw
5.	 	 02-4303-01 	 Right grill/frame
6.	 	 03-1404-12 	 Screw, #8-32 X 3/4
7.	 	 02-4303-02 	 Left grill/insert
8.	 	 02-4314-20 	 Door
9.	 	 A39174-021 	 Bin assembly, includes items 3, 11, 13
10.		 03-1675-02 	 Three prong head screw
11.		 02-4312-02 	 Frame front
12.		 03-3892-01 	 Screw, bin to top
13.		 02-4310-01 	 Left rail
		  03-1419-17 	 Screw, rail attachment, FH, #8 X 5/8
14.		 02-4491-01	 Corner Gasket

Not shown

NS1 	 02-3253-01	 Scoop
NS2	  KLP7 		 Legs - set of 4
NS3 	 16-1150-01 	 Fitting, 50 Hz models
NS4 	 03-3901-01 	 Washer, 50 Hz models

2.	 

3.	 

4.	 

5.	 
6.	 

7.	 

8.	 
9.	 

10.	  

11.	  

12.	  
13.	  

14.	  
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Back and Base

Item Number	 Part Number	  Description
1.	 	 A39145-001	 Baffle, AC
2.	 	 A39092-001 	 Bracket, purge valve
3.	 	 03-3943-01 	 Screw HEX, #8 X 3/8
4.	 	 03-3868-01 	 Screw HEX, #10-16 X 9/16
5.	 	 03-1404-12 	 Screw #8-32 X 3/4
6.	 	 03-1403-15	 Screw #8-32 X 1/4
7.	 	 A39142-001 	 Service panel
8.	 	 A40253-001 	 Back panel
9.	 	 A39176-001	 Side panel, attach with adhesive tape, item 9a 2 feet.
9a	 19-0642-02 	 Adhesive tape, order by foot
10.		 A39151-001	 Tubing chase

1.	 

2.	 
3.	 

4.	 

5.	 
6.	 

7.	 

8.	 

9.	 

 3.
 4.

10.	  
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Pump, Float Valve, Water Sensor, Purge Valve

Item Number	 Part Number	  Description
1.	 	 02-2814-09 	 Hose clamp
2.	 	 02-3692-21 	 Drain fitting
3.	 	 03-0571-00	 Screw
4.	 	 11-0564-01	 Dump Valve
5.	 	 02-4301-01	 Drain Hose
6.	 	 03-3868-01	 Hex Screw SS 10-16 x 9/16
7.	 	 02-4316-01	 Reservoir
8.	 	 02-4318-01	 Pump Bracket
9.	 	 A39152-001	 Snap Alignment Clip
10.		 02-4652-01	 Float Valve, no shut off
11.		 12-2919-21	 Water Pump
12.		 02-4300-01	 Pump Hose
13.		 03-1394-01	 Pal Nut
14.		 16-1039-01	 Water Inlet Connector
15.		 16-0835-01	 Water Inlet Filling 
16.		 11-0515-21	 Temp Sensor set

1.	 

2.	 

3.	 

4.	 5.	 

6.	 

7.	 

8.	 

9.	 

 1.

10.	  

11.	  
12.	  

13.	  
14.	  

15.	  16.	  
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Air Cooled Refrigeration

Item Number	 Part Number	 Description
1.	 	 18-9010-21	 Compressor Kit
2.	 	 18-2200-28	 Grommet 
3.	 	 03-1407-08	 Washer
4.	 	 03-3821-01	 Clip 
5.	 	 16-1261-21	 TXV
6.	 	 02-3319-01	 Filter Drier
7.	 	 18-8978-01	 Condenser
8.	 	 02-5236-01	 Red Tube Covering
9.	 	 03-1645-01	 Screw
10.		 12-3230-01	 Fan Motor
11.		 A39113-001	 Bracket, motor
12.		 18-8773-01	 Fan Blade
13.		 03-3868-01	 Screw, Hex SS#10-16 x 9/16
14.		 19-0659-01	 Fan Shroud Gasket, Requires 31”
15.		 12-1213-13	 Bushing

1.	 
2.	 

3.	 

4.	 

5.	 

6.	 

7.	 

8.	 

9.	 

10.	  
11.	  

12.	  

13.	  

14.	  
15.	  



CU3030X Service Parts

September 2025
Page 6

Water Cooled Refrigeration

Item Number	 Part Number	  Description
1.	 	 18-9010-21	 Compressor
2.	 	 18-2200-28	 Grommet
3.	 	 03-1407-08	 Washer
4.	 	 03-3821-01	 Clip
5.	 	 11-0566-24	 Fan Control Pressure Switch
6.	 	 11-0493-02	 Hot Gas Valve
7.	 	 02-3319-01	 Dryer
8.	 	 16-1261-21	 TXV
9.	 	 11-0608-25	 Water Regulating Valve
10.		 16-1154-02	 Condenser Drain Adapter
11.		 A39550-002	 Drain Adapter Bracket
12.		 18-9015-21	 Water Cooled Condenser
13.		 02-5236-01	 Red Tube Covering

1.	 2.	 

3.	 

4.	 

5.	 
6.	 

7.	 

8.	 

9.	 
10.	  

11.	  

12.	  

13.	  
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Ice Making Area

Item Number	 Part Number	  Description
1.	 	 A39094-001 	 Evaporator mounting bracket
2.	 	 12-1213-13 	 Snap bushing
3.	 	 03-3868-01 	 Screw
4.	 	 02-4307-01 	 Curtain - no mag
5.	 	 A39031-021 	 Ice thickness sensor
6.	 	 11-0563-04 	 Curtain switch
7.	 	 A38626-021 	 Evaporator, small cube
		  A38626-022 	 Evaporator, med cube
8.	 	 02-4205-01 	 Mounting bracket
9.	 	 03-1403-15 	 Screw
10.		 02-4064-01 	 Water distributor
11.		 02-4065-01 	 Water distributor cover
12.		 A39143-001	 Spacer
13.		 A39126-001	 Water Level Sensor
14.		 12-3060-21	 Harvest Assist
15.		 A40070-001	 Harvest Assist Bracket
16.		 03-3908-01	 Evaporator Tube Cap

1.	 

2.	 

3.	 

4.	 

5.	 

6.	 

7.	 

8.	 

9.	 
10.	  

11.	  

12.	  

13.	  

14.	  

15.	  

16.	  
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Electrical

Item Number	 Part Number	  Description
1.	 	 11-0673-21	 Controller
2.	 	 03-1727-02	 Stand Off
3.	 	 02-4302-01	 Control Overlay	
4.	 	 A39081-001	 Control Box Cover
5.	 	 03-3978-01	 Standoff
6.	 	 03-1638-06	 Screw, #6-32 x 3/8
7.	 	 12-3214-01	 Terminal Board
8.	 	 12-3220-01	 Power Relay
9.	 	 18-1903-80	 Potential Relay
10.		 12-1213-13	 Bushing
11.		 12-1213-15	 Bushing
12.		 18-1901-65	 Start Capacitor 
13.		 18-1902-63	 Run Capacitor 
14.		 A37366-001	 Capacitor Strap
15.		 12-2924-01	 Transformer 
16.		 03-3943-01	 Screw, Hex #10 X 3/8
17.		 02-4589-01	 Fish Paper
18.		 19-0642-02	 Adhesive Tape, Requires 3.5’

1.	 
2.	 

3.	 4.	 

5.	 

6.	 
7.	 

8.	 

9.	 
10.	  

11.	  

12.	  13.	  14.	  
15.	  16.	  17.	  18.	  


